I‘i e RS-13013 400-0864-001
“u ﬂ HOSE RELOADER CRADLE, ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS

STEP 5

Install into Back and
Front Plate
corresponding openings

STEP 6

2 pcs Axis

Pass Axis parts thru Left panel,
slot openings on Divider and
Right Panel.

4 pcs 1/8" diameter x 1"Long

/ Cotter Pin

I

A Use pliers to bend
tails of cotter pins after

/ installation.

4 pcs Washer for
5/16" Screw

Page 3 of 3

The Rookie division of Altinex, Inc. 500 S. Jefferson Street, 714-990-2300, orders@therookie.com, www.therookie.com



I‘i e RS-13013 400-0864-001
“u ﬂ HOSE RELOADER CRADLE, ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS
STEP 1 STEP 2
DO NOT tighten screws DO NOT tighten screws
6 pcs 5/16 x3/4" Button Head

Screws

Back Panel
Front Panel ~ap
‘\6 pcs 5/16 x3/4" Button Head
Screws

STEP 3 STEP 4
PUSH AXLE ON SPRING SIDE OF ROLLER TO
INSTALL Tighten ALL Screws

% %\ﬁy\ e /Suppon Panel

| | "~ Conveyor Roller ! -

| i (RS-21043) |

Allen Hex
Screwdriver

5 pcs Conveyor Roller

(RS-21043) 2 pcs 5/16 x3/4" Button Head

Screws

Page 2 of 3

The Rookie division of Altinex, Inc. 500 S. Jefferson Street, 714-990-2300, orders@therookie.com, www.therookie.com



“l RS-13013 400-0864-001
“u ﬂ HOSE RELOADER CRADLE, ASSEMBLY INSTRUCTIONS

PARTS LIST

Left Side Panel

Divider

Back Panel

R

2 pcs Axis

—%

6 pcs Conveyor Roller
(RS-21043)

(S ‘((((((((((l | =
A

4 pcs 1/8" diameter x 1"Long 4 pcs Washer for
8 pcs 5/16 x3/4" Button Head Cotter Pin 5/16" Screw
Screws

Support Panel

<

3/16 Allen Hex Screwdriver

Page 1 of 3

The Rookie division of Altinex, Inc. 500 S. Jefferson Street, 714-990-2300, orders@therookie.com, www.therookie.com



